
 

 

Passaic Valley 
Sewerage Commission 

 
“Protecting Public Health and the Environment” 

 

REQUEST FOR QUALIFICATIONS FOR 
PROFESSIONAL CONSULTING SERVICES  

ON AN AS NEEDED BASIS 
 

 
THOMAS TUCCI, JR. 

Chairman 
 

LUIS A. QUINTANA 
Vice Chairman 

 
ELIZABETH CALABRESE 

JOHN J. COSGROVE 
C. LAWRENCE CRUMP 

JAMES P. DORAN 
JOSEPH F. ISOLA 
HECTOR C. LORA 

BRENDAN MURPHY 
Commissioners 

 
GREGORY A. TRAMONTOZZI 

Executive Director 
 

      
Passaic Valley Sewerage Commission 

600 Wilson Avenue 
Newark, New Jersey 07105 

 
 
 
 

SEPTEMBER 2024 



 

 

REQUEST FOR QUALIFICATIONS FOR   
PROFESSIONAL CONSULTING SERVICES ON AN AS NEEDED BASIS 

 
Notice is hereby given that sealed statements of qualifications for professional services, not 
[...]
Pursuant to Chapter 51, all business entities which have been awarded a State contract after 
October 15, 2004, in an amount in excess of $17,500, have a continuing obligation to disclose 
all contributions made during the term of such contract. 

 
Such disclosures are to be submitted to PVSC using the standard certification and disclosure 
form, which may, be downloaded from the Division of Purchase and Property’s website.  

 
Questions regarding Public Law 2005, Chapter 51 (N.J.S.A. 19:44A-20.13-20.25, 
superseding Executive Order 134 (2004)) including whether all “principals” of the 
respondent have submitted the necessary forms should be directed to the Department of the 
Treasury, Division of Purchase and Property, 
http://www.state.nj.us/treasury/purchase/execorder134.shtml 

 
B. NOTICE TO ALL STATE VENDORS:  SET-OFF FOR STATE TAX 

 
Please be advised that, pursuant to L. 1995, c. 159, effective January 1, 1996 and codified at 
N.J.S.A. 54:49-19 and N.J.S.A. 54:49-20, and notwithstanding any provision of the law to 
the contrary, whenever any taxpayer, partnership or S corporation under contract to provide 
goods or services or construction projects to the State of New Jersey or its agencies or 
instrumentalities, including the legislative and judicial branches of State government, is 
entitled to payment for those goods and services or construction projects, at the same time a 
taxpayer, partner or shareholder of that entity is indebted for any State tax, the Director of 
the Division of Taxation shall seek to set off that taxpayer’s, partner’s or shareholder’s share 
of the payment of that indebtedness.  The amount set off shall not allow for the deduction of 
any expenses or other deductions which might be attributable to the taxpayer, partner or 
shareholder subject to set off.   

 
The Division of Taxation may initiate procedures to set off the tax debt of a specific vendor 
upon the expiration of ninety (90) days after either the issuance by the Division of a notice 
and demand for payment of any state tax owed by the taxpayer or the issuance by the Division 
of a final determination on any protest filed by the taxpayer against an assessment or final 
audit determination.  A set-off reduces the contract payment due to a vendor by the amount 
of that vendor’s state tax indebtedness or, in the case of a vendor-partnership or vendor S-
corporation, by the amount of state tax indebtedness of any member-partner or shareholder 
of the partnership or S corporation, respectively.   N.J.A.C. 18:2-8.3. 

 
The Director of the Division of Taxation shall give notice of the set-off to the taxpayer, 
partner or shareholder and shall provide an opportunity for a hearing within thirty (30) days 
of such notice under the procedures for protests established under N.J.S.A. 54:49-18.  No 
requests for conference, protest or subsequent appear to the Tax Court from a protest 
permitted under N.J.S.A. 54:49-19 shall stay the collection of the indebtedness.   Interest that 
may be payable by the State to the taxpayer, pursuant to L. 1987, c 184 (N.J.S.A. 52:32-32) 
shall be stayed.   



 

 

 

C.         AUTHORITY TO AUDIT OR REVIEW CONTRACT RECORDS 

Pursuant to N.J.S.A. 52:15C-14(d), et seq., the Auditor shall maintain all documentation 
related to products, transactions or services under this contract for a period of five (5) years 
from the date of final payment. Such records shall be made available to the New Jersey Office 
of the State Comptroller upon request. 
 

D.        DISCLOSURE OF INVESTMENT ACTIVITIES IN IRAN 
 
Pursuant to N.J.S.A. 52:32-58, et seq., certify on the Disclosure of Investment Activities in 
Iran (Attachment “F”), that neither the bidder, nor one of its parents, subsidiaries, and/or 
affiliates (as defined in N.J.S.A. 52:32-56(e)(3)), is listed on the Department of the Treasury's 
List of Persons or Entities Engaging in Prohibited Investment Activities in Iran and that neither 
is involved in any of the investment activities set forth in N.J.S.A. 52:32-56(f). If the bidder is 
unable to so certify, the bidder shall provide a detailed and precise description of such 
activities to PVSC. 
 

E. N.J.S.A. 19:44A-20.27- ANNUAL POLITICAL CONTRIBUTION DISCLOSURE  
 

Any business entity making a contribution of money or any other thing of value, 
including an in-kind contribution, or pledge to make a contribution of any kind to a 
candidate for or the holder of any public office having ultimate responsibility for the 
awarding of public contracts, or to a political party committee, legislative leadership 
committee, political committee or continuing political committee, which has received 
in any calendar year $50,000 or more in the aggregate through agreements or contracts 
with a public entity, shall file an annual disclosure statement with the New Jersey 
Election Law Enforcement Commission, established pursuant to section 5 of P.L.1973, 
c.83 (C.19:44A-5), setting forth all such contributions made by the business entity 
during the 12 months prior to the reporting deadline. 

 

IV.     PROFESSIONAL EVALUATION AND RANKING METHODOLOGY 

A. GENERAL QUALIFICATION CRITERIA 

All proposers shall have the qualifications and experience to perform the type of assignment 
required by this RFQ. Documentation of qualifications and experience of the firm’s staff are 
required to be included in their response to this RFQ. The PVSC will evaluate and score 
proposals based upon the following Qualifications Evaluation criteria, which is based on a 
maximum score of 100 points. 

The Respondents shall be scored based on the following criteria: 

B. QUALIFICATIONS EVALUATION (100 POINTS MAXIMUM) 



 

 

The statement of qualifications shall be evaluated by the PVSC Evaluation Committee, 
which may conduct interviews with the Respondents. PVSC will evaluate SOQ's received in 
response to this request to determine the professional services categories and practice areas 
in which each responding firm has adequately demonstrated its qualifications. Based on this 
evaluation, PVSC will develop a pre-qualification database containing this information for 
all responding firms. Project teaming is discouraged, thus firms that submit SOQ involving 
subcontracting, partnering or otherwise teaming with other consulting firms will not be 
considered or otherwise evaluated by PVSC: 

(a) TECHNICAL COMPETENCE (40 Points Maximum) 

(i) The background, professional qualifications, education and training of the 
Respondent and its staff pertaining to their practice area, including the ability to fully 
understand and deal with the requirements of a  potential project at PVSC. 

(ii) The Respondent’s qualifications specifically pertaining to the practice areas and 
scope of work identified in Section VI in this RFQ. 

(iii) The Respondent’s technical capacity to meet the requirements and objectives of the 
RFQ. 

(b) EXPERIENCE (30 Points Maximum) 

(i) PVSC’s prior experiences with the Respondent. 

(ii) The Respondent’s prior experience with Public Entities and/or Governmental 
Agencies. 

(iii) The Respondent’s prior experience with wastewater treatment infrastructure 
projects. 

(c) OTHER (30 Points Maximum) 

(i) The Respondent’s references. 

(ii) The Respondent’s financial capacity to fully complete services contemplated under 
this procurement. 

(iii) Geographical location of the Respondent’s offices and key personnel. Including 
availability of staff for on-call services. 

(iv) The Respondent’s execution of the requirements and procedures as set forth within 
the RFQ. 

Scheduled interviews with respondents may be required by the PVSC.  Interviews may or 
may not become part of the overall criteria for evaluation. 

 



 

 

V. BACKGROUND 
 

The Passaic Valley Sewerage Commission (PVSC) owns and operates a wastewater treatment 
facility located in Newark, New Jersey. PVSC is the largest wastewater treatment facility in New 
Jersey and among the largest in the United States. The PVSC wastewater facility is a pure oxygen 
activated sludge secondary treatment plant designed to achieve a monthly average effluent five 
day carbonaceous biochemical oxygen demand (CBOD5) concentration of 25 mg/L and a 
monthly average effluent total suspended solids (TSS) concentration of 30 mg/L.  PVSC’s 
district is comprised of both separate and combined sewer systems.  The plant is designed to 
treat an average of 330 MGD of wastewater.  The current annual average flow is 226 MGD and 
its wet weather treatment capacity is 400 MGD through the secondary treatment facilities. 

 
The 140-acre plant contains more than eight (8) miles of access roads, more than one (1) mile of 
15-foot-wide utility tunnels, 41 miles of interceptor sewers (3ft.-12ft. Dia.), storm drains, 5 mile 
outfall (12ft. Dia.), miles of process pipes, thousands of instruments and valves, hundreds of 
pumps, and a 450-ft long bridge over Doremus Avenue. In the early 1980’s, PVSC underwent a 
major expansion.  Most of the current process facilities and equipment were installed and placed 
in service at that time, with continued maintenance and improvements since then. 

 
The PVSC is soliciting a Statement of Qualifications from Consultants to provide comprehensive 
planning, design, bench scale and pilot studies and other services intended to supplement 
PVSC’s Engineering, Process Control and Operations forces as needed. In this respect, the 
respondents shall supply resources in sufficient strength to meet the requirements of PVSC in 
the technical areas referenced in the Scope of Work. 

 
PVSC intends to qualify multiple firms for a one (1) year period, which is effective one year 
from the Notice of Award date. The qualified Firms may or may not be assigned work as a result 
of this Request for Proposal process. Project teaming is discouraged, therefore firms that submit 
SOQ involving subcontracting, partnering or otherwise teaming with other consulting firms will 
not be considered or otherwise evaluated by PVSC, and will be disqualified for all work under 
this assignment during the one year period. 
 

VI. SCOPE OF WORK 

1.0 GENERAL 

The consultant shall have the necessary qualifications and experience to assist PVSC 
with professional services relevant to the typical processes/systems found within the 
PVSC facility. Typical processes/systems include, but are not necessarily limited to: 

• Collection systems, combined and separately sewered including ancillary equipment 
associated with these systems. 

• Grit and Screening removal facilities 

• Pump stations (up to 250 MGD per pump) 

• Traveling Bridge Primary Settling Tanks 



 

 

• Secondary Settling tanks with slip tube sludge withdrawal mechanisms 

• Chambers, channels, tunnels, docks and bridges. 

• Cryogenic Oxygen Production  

• Oxygen Dissolution and biological secondary treatment 

•  Liquid Waste and Septage receiving facilities 

• Sludge handling facilities including gravity thickeners, thickening centrifuges, Wet Air 
Oxidation, sludge settling tanks, recess plate and frame filter presses, dewatering 
centrifuges, sludge storage tanks and sludge storage facilities. 

• Nutrient Removal, including both biological and chemical methods for water and 
sludge streams as well as side streams. 

• High Voltage Substations and Electrical distribution systems 

• Cogeneration and Heat Recovery 

• Instrumentation and Controls including SCADA  

• Pneumatic, screw type and belt conveying systems 

• Various odor control devices, including but not limited to Regenerative Thermal 
Oxidizers, chemical and biological scrubbers. 

• Sodium Hypochlorite Disinfection 

• Sodium Bisulfite Dechlorination 

• Process Evaluation capabilities, including, but not limited to, computational fluid 
dynamic modeling, Biowin process modeling and InfoWorks sewer system modeling 

• Environmental monitoring surveys, including Quality Assurance Project Plan 
Development, ambient monitoring for conventional pollutants, clean metals techniques 
and toxic pollutant monitoring with clean techniques (such as monitoring as required 
for PCBs utilizing analytical method 1668A) 

• Ambient stream modeling in tidal and non-tidal water bodies 

• Permit Compliance including NJPDES discharge permits Title V Air Permit, DPCC 
and SPCC permitting and plans, Treatment Works Approvals, Waterfront 
Development permitting, Army Corps Permits, Soil Erosion and Sediment Control 
Permits and other NJDEP land use permits  

• Bench scale and pilot studies including laboratory analyses, field sampling and data 
analysis 

Additional ancillary mechanical, electrical, process equipment, etc. necessary to support 
the PVSC operation. 



 

 

The services indicated below will be assigned on an as needed per project basis. All notes, 
calculations, studies, and computer documents generated for projects assigned under this 
appointment shall be the property of PVSC and turned over to PVSC at the conclusion 
of the assigned project. The Consultant assigned specific projects shall provide PVSC 
with monthly progress reports and conduct monthly progress meetings. 

2.0 TYPICAL PROJECT SERVICES AND DELIVERABLES 

The professional services that will be provided by qualified consulting firms will 
typically include some or all of the following services. 

A. STUDY AND REPORTS: 

• Preparation of technical reports, studies, and certifications. Including review and 
evaluation of field data/ reports and provide recommendations. 

• Develop project and risk management plans, including preliminary designs, 
engineer estimates, life cycle cost analysis and project schedules. 

• Preform Condition Assessments and Development of Basis of Design Reports 
(BODR) suitable for submission with project permit applications and support the 
selection of equipment to be incorporated into design. 

• Review and Preparation of Operation and Maintenance manuals including lesson 
plans and training. 

• Assistance with reviewing, oversight and monitoring technical services performed 
by outside consultants. 

• Permit preparation. 

• Preparation of standard operation, lock out/tag out procedure, for operations, 
maintenance and engineering. 

• Bench scale and pilot studies including laboratory analyses, field sampling and data 
analysis. 

B. DESIGN SERVICES: 

• Perform site investigations to confirm as built conditions. 

• Perform an environmental survey prior to preparing the preliminary design. 

• Provide surveying services, including: planimetric, topographic, property, 
underground, soil erosion, slope failure, and GPS, etc. 

• Electrical, Mechanical, Control, Instrumentation and equipment testing if 
necessary. 



 

 

• Provide civil, landscaping, structural, mechanical, electrical, HVAC, process, civil, 
instrumentation, architectural, and plumbing design. Include additional specialty 
design activities to support the project scope. 

• Provide planning and preparation of easement and/or related documentation for 
construction activities. 

• Monthly Progress meetings. 

• Provide regulatory permit applications and submittals. 

• Provide calculations for any improvement and existing use of the system. 

• Provide utility coordination with local jurisdictions, governments, agencies, and 
interested stakeholders. 

• Provide Traffic Control planning. 

• Provide Sequence of construction planning. 

• Provide detailed project schedule and its critical path. 

• Geotechnical exploration and baseline reports 

• Surveying 

• Provide construction engineer estimate. 

• Value Engineering  

• Drafting and scanning services utilizing the latest version of ACAD and most 
current 3-d modeling methods. 

• Production of construction documents, construction cost estimates, and technical 
specifications. 

• Submit 30%, 60%, 90% and final design documents, per schedule for PVSC 
review. 

• Preparation and submission of NJEIT funding project documentation. 

• Process Evaluations including, but not limited to, computational fluid dynamic 